1|Page

ALL INDIA INSTITUTE OF MEDICAL SCIENCES, RAIPUR

OFFICE OF
THE EXECUTIVE ENGINEER
PROJECT CELL AIIMS, RAIPUR

DRAFT NOTICE INVITING e-TENDER

N.I.T. NO. 52/EE/AIIMS/RPR/2020-21

NAME OF WORK: -“Comprehensive Annual Maintenance and Operation of 1200 KLD
Sewage Treatment Plant (STP) at AlIMS Hospital Campus, Raipur.”

ESTIMATED COST: Rs 26,97,744.00/-
EARNEST MONEY: Rs 55,000.00/-
CONTRACT PERIOD: 365 Days

Type of work: Maintenance work

e-sign by Manoj Rastogy
Executive Engineer (Civil)
AIIMS, Raipur



2|Page

Name of Work: - “Comprehensive Annual Maintenance and Operation of 1200 KLD

INDEX

Sewage Treatment Plant (STP) at AIIMS Hospital Campus, Raipur.”

Sl. Particulars Page No.
No From | To
[...]
2(xii) Department

(Attached in e-procurement site)

Nil

CPWD General Conditions of
Contract 2019 (Maintenance)
modified and amendment up to the
last date of submission of tender.

“Comprehensive Annual
Maintenance and Operation of
1200 KLD Sewage Treatment Plant
(STP) at AIIMS Hospital Campus,
Raipur”

Rs 26,97,744.00/ -
Rs. 55,000.00/- (to be returned

after receiving performance
guarantee)

5% of tendered value.

2.5% of tendered value.

Executive Engineer (Civil), AIIMS
Raipur on behalf of Director
AIIMS Raipur.

See below

Executive Engineer, AIIMS
Raipur (C.G)
Superintending Engineer/
Executive Engineer, AIIMS
Raipur (C.G)

15%
As per Market Rates
Project Cell, AIIMS Raipur.



63| Page

9(ii) Standard CPWD contract Form : GCC 2019 & CPWD Form-8 as
modified & corrected up to last
date of receipt of Bid/tender.

CLAUSE 1

(i) Time allowed for submission of Performance
Guarantee : 07 Days

(ii) Maximum allowable extension with late fee : 07 Days
@ 0.1% per day of Performance Guarantee
amount beyond the period Provided in (i) above

CLAUSE 2

Authority for fixing compensation under clause 2 : Superintending Engineer /Director, AIIMS
Clause 2A

Whether Clause 2A shall be applicable : No

CLAUSE 5

Number of days from the date of issue

of letter of acceptance for reckoning : 14 Days

date of start

Mile stone(s) as per table given below:-

Time allowed in |Amount to be with-
Sl | Description of Milestone (Physical) | days (from date of | held in case of non-
No start) achievement of

Time allowed for execution of work — 365 days.

Authority to decide:

(i) Extension of time : Executive Engineer, AIIMS Raipur (C.G.)
(ii) Rescheduling of mile stones : Superintending Engineer, AIIMS Raipur
(iii) Shifting of date of start in case

of delay in handing over of site : Superintending Engineer, AIIMS Raipur

PROFORMA OF SCHEDULES
CLAUSE 5
Schedule of handing over of site

Part Portion of Site Description Time Period for handing
over reckoned from date
of issue of letter of Intent.

Part A | Portion without All works 365 days

any
hindrance

Part B | Portions with NA NA

encumbrances

Part C | Portions NA NA

dependent on
work of other




64| Page

agencies

Applicable clause 5/ Clause 5A
CLAUSE 7

Gross work to be done together with
net payment /adjustment of advances
for material collected, if any, since the
last such payment for being eligible to
interim payment.

CLAUSE 7 A

No Running Account Bill shall be paid for
the work till the applicable labour
licenses, registration with EPFO, ESIC
and BOCW Welfare Board, whatever
applicable are submitted by the contractor
to the Engineer-in-Charge.

Whether clause 7A shall be applicable

CLAUSE 10A

CLAUSE 10B (ii)
Whether Clause 10 B (ii) shall be applicable

CLAUSE 10C
Component of labour expressed as
percent of value of work

CLAUSE 10CA

Authority to issue base price of materials

Not Applicable

Not Applicable

Not Applicable

: 5A (Not Applicable)

Payment will be on monthly basis

As required by Engineer-In-Charge

clause: All India Wholesale Price Index to be

S.N. | Materials Nearest Materials (other than
Covered cement*, reinforcement bars, the
Under this | structural steel and POL) for which

followed:

Base Price and its
corresponding
period

of all the Materials
covered under
clause 10 CA*

D

—

NIL

A WIN| -

* includes Cement component used in RMC brought at site from outside approved RMC

plants, if any.

** Base price and its corresponding period of all the materials covered under clause 10 CA
is to be mentioned at the time of approval of NIT. In case of recall of tenders, the base




65| Page

price may be modified by adopting latest base price and its corresponding period.

CLAUSE 10CC
Clause 11
Specifications to be followed for execution of work

CLAUSE 12
Type of Work

12.2812.3
Deviation Limit beyond which clauses
12.2 & 12.3 shall apply for building work
12.5
(i) Deviation Limit beyond which clauses
12.2 & 12.3 shall apply for foundation work
(except items mentioned in earth work subhead
in DSR and related items)
(ii) Deviation Limit for items mentioned in earth
work subhead of DSR and related items

CLAUSE 16

Competent Authority for deciding reduced rates.

CLAUSE 18

List of mandatory machinery, tools & plants
to be deployed by the contractor at site

: Guideline

Not Applicable

of Environment board,
Manufacturer Operation and
Maintenance manual

CPWD Specifications 2019 Vol-1
& 2 for Civil work, CPWD
Specifications 2013 Part-I (Internal)
for Electrical works amended upto
last date of tender submission.
(if not available with CPWD
Specification then BIS).

Maintenance Work

As per CPWD Works Manual-2019

: As per CPWD Works Manual-2019

: As per CPWD Works Manual-2019

Superintending Engineer/ Director,

AIIMS Raipur

As required by Engineer -in- Charge

CLAUSE 19C..........cociiiiiiiiiiiianene. Engineer- in charge (Executive Engineer)
CLAUSE 19D..........ccoceiiiiiiinnnne. Engineer- in charge (Executive Engineer)
CLAUSE 19G ........ocooiiiiiiiiiinnene. Engineer- in charge (Executive Engineer)
CLAUSE 19K ........cocioiiiiiiiiiiinnns Engineer- in charge (Executive Engineer)
CLAUSE 25

Constitution of Dispute Redressal Committee (DRC):

AIIMS, Raipur




66| Page

CLAUSE 32

Requirement of Technical Representative(s) and recovery Rate

S Minimum Discipline | Designation Rate at which recovery
No | Qualification (Principal shall be made from the
of Technical Technical / g y - contractor in the event
Representati Technical g ﬁ 2 of not fulfilling
ve representat é' .{,:,‘ § provision of Clause
ive) S X = 36(i)
Figures Words
1 Graduate Electrical/ | Project 2 -years | ONE | Rs. Rupees
Engineer Civil/Mech | Manager 15,000/ - Fifteen
anical cum PM Thousand
planning Per
Engineer Month
each
OR | Diploma Electrical/ | Site/ S5-years ONE | Rs.15000/- | Rupees
Engineer Civil/Mech | billing PM. Fifteen
anical Engineer Thousand
Per
Month
each

Assistant Engineers retired from Government services that are holding Diploma will be treated
at par with Graduate Engineers.

Diploma holder with minimum 10 year relevant experience with a reputed construction co. can
be treated at par with Graduate Engineers for the purpose of such deployment subject to the
condition that such diploma holders should not exceed 50% of requirement of degree engineers.

CLAUSE 38

Not Applicable




67| Page

Standard Operating Procedure to be adopted for O&M of STP

1)

2)

3)
4)

5)
6)

7)
8)

9)

10)

11)

12)

EUREKA FORBES -‘.

Your friend for life Hkd

FOCRBES PRO

WATER SOLUTIONS

SOP (STANDARD OPERATING PROCEDURE) FOR 1200 KLD STP AT AIIMS, Raipur

First check Air Blower in aeration tank is working properly and then Start Sewage into Aeration
Tank.

Check settling in aeration tank into 1000 ml measuring cylinder, It must be about 250 to 300 ml to
keep Food and micro-organism.

If it is more than required, change vales of sludge recycle pump to sludge removal system.

After sufficient level achieved keep recirculation of sludge into aeration tank to keep organic
culture active.

It is important to keep Jet aerator and sludge recirculation pump active for 24 hrs.

Treated water in settling tank will overflow into Filter Feed Tank. Start Dosing hypo-chloride,
which will help us to disinfect water.

Hypo concentration will be 1 Lit hypo in 20 Lit water for disinfection.

Getting sufficient level in filter feed tank; pump will start automatically and water will pass
through pressure sand filter and activated carbon filter.

Before starting the pressure sand filter on service mode, we need to give it backwash for more
effective results.

First keep multiport valve to backwash mode, start the pump. Keep filter on backwash for 10-15
minutes minimum. After this keep valve on rinse mode. Keep on same mode for next minimum 5-
10 minutes. After getting rinsed our filter is ready to work. Now keep valve position on service
mode and start the filtering water.

(Note: i) While operating multiport valve every time keep in mind that filter feed pump is turned
off. ii) Time mentioned above is completely depending upon site conditions it may less if
suspended matter is less and may more in vice versa case.)

Completing backwash of pressure sand filter keeps it on service mode and start backwashing of
activated carbon filter; for backwashing of ACF follow step 10.

Now after keeping service mode of filters, the water coming out is treated water. This water will

be reused or drained into drainage.

\-—/ d 4
Eureka Forbes Limited, NASEOH, 3™ Floor, Postal Colony road, Mumbai-400071(India)

Tel. / Fax :- (022) 30268205, 30478797 Website:-www.eurekaforbes.com




68| Page

DO’s and DONT’s for O&M

1

F= QOIS 19

9.

A U s R0

DO'S:

10.
31
12.
13,
14.
15:
16.

EUREKA FORBES -‘¢ FCRBES PRO

Your friend for life g WATER SOLUTIONS,

DO’S AND DONT’S

Check Wastewater level in Equalization Tank before starting the pumps.

Ensure one of the air blowers is “ON” for its Operating Hours.

Ensure cleaning of bar screen, once in a shift or as required.

Ensure sewage is transferred at rated flow. These are done by collecting the flow at the
discharge of pump for specific period {Seconds / Minutes required to fill 10 L bucket) and
calculate for per hour.

Ensure sludge removal once per shift for 5 — 10 minutes.

Ensure Chlorine is dosed as per rated flow regularly in the Chlorine Contact Tank, for disinfection
of treated wastewater.

Ensure the Chlorine level is sufficient in the tank.

Ensure that the treated wastewater in the Treated w/w Tank is used regularly and not retained
for longer time. In case of no utilization, dispose it suitably.

Check the lubrications of rotating equipment & top up, if required.

Check the filtered water for clarity and odor daily.

Ensure stand by drives are operated regularly.

Record the operation and maintenance activities in the log register.

Inform any abnormal noise / leak / water quality, etc., to Plant In-charge.

Plan & Do the periodic maintenance for rotating equipments.

Ensure that the filters are backwashed once in a shift.

Check and maintain quantity of Moving Media in aeration tank.

DONT'S:

Do not “OPERATE” the pumps at higher rates than design capacity.
Do not “SWITCH OFF” the air blower within operating period.
Do not “SWITCH ON” standby pumps, blowers, etc.

Do not “CLOSE” air blower discharge valve, while blower is ON,

Do not “TRANSFER” the wastewater, when the blower is not in operation.

Do not “LOOSE” any Moving Media from aeration tank.

Eureka Forbes Limited, NASEOH, 3™ Floor, Postal Colony road, Mumbai-400071(India)
Tel. / Fax :- (022) 30268205, 30478797 Website:-www.eurekaforbes.com




69| Page

List of Equipment
SLUDGE PUMP (FOR SEWAGE LIFTING):

Quantity
Make

Discharge per pump

3 Nos. (2W + 1S}
Kirloskar

25 cum/hr.(as per Design flow with 2 Working pumps)

10 meter ( As per hydraulic diagram)

Head

Type Centrifugal Non Clog Self Priming
Model SP 2HM

Shaft Carbon Steel

)!mpeller Cast Iron

Body Cast Iron

HP 2 HP

Motor .

Make Kirloskar

Type Fan cooled Induction Motor
Protection 1P 44

Rating 400/440 +/- 10% V /3 Phase, 50 Hz
Insulation Class B

SLUDGE TRANSFER PUMP (FOR TRANSFER):

Quantity
Make

Discharge per pump

3 Nos. (2W + 1S)
Kirloskar

25 cum/hr.(as per Design flow with 2 Working pumps)

Head 10 meter ( As per hydraulic diagram)
Type Centrifugal Non Clog Self Priming
Model SP 2HM

Shaft Carbon Steel

Impeller Cast lron

Body Cast fron

HP 2 HP

Motor

Make Kirloskar

Type Fan cooled Induction Motor
Protection IP 44

Rating 400/440 +/- 10% V /3 Phase, 50 Hz
Insulation Class B



70| Page

JFILTER PRESS FEED PUMP:

* Quantity
¢ Discharge
s Head

s Type

*  Model

e Shaft

s Rotor

e Body

e HP

¢ Motor

*  Make

* Type

» Protection
e Rating

* Insulation

) FILTER FEED PUMP :

Quantity
Make

Discharge per pump

Head

Type
Maodel
Shaft
Impeller
Body

HP

Make
Type
Protection
Rating

Insulation Class

2 Nos. (1W + 15)

5 cum/hr

35-40 meter

Screw, Non clog self Priming
RMAB561R2CD1D

SS AlSI 410

SS AlSI 4310

Cast Iron '

2HP

Kirloskar

Fan cooled Induction Motor

1P 44 .
400/440 +/- 10% V/3Phase, 50 iz

B

2 Nos. (1W + 15)
Kirloskar
35 cum/hr.{as per Design flow with 1

Working pumps)

30 meter ( As per hydraulic diagram &

losses through pressure vessels)

Centrifugal Monoblock, Self priming
KDS 837

Carbon Steel

Bronze

Cast Iron

o HP

Kirloskar

Fan cooled Induction.Motor

iP 44

400/440 +/- 10% V /3 Phase, 50 Hz
B



71| Page

. AIR BLOWERS:

Quantity
Make
Discharge
Pressure
Model
Services
Instaliation
Fluid Handled
Proposed Operating Speed
Inlet Cond.(Temp./Pressure)
BHP at Duty Point
Orientation Flow
Proposed Discharge Line
GD2 Value
Static Weight with Accessories
Sealing
Recommended Motor
Frame Size
Opening
Drive
Direction of Rotation
Lubrication:
Pulley & Bearing
Gears & gears End Bearings
MOC
Shaft
Gears
3/A1515120,

Seals

Bearings

Base Frame

Main Casing, Side Plates &
Rotor

Motor
Make
Protection
Rating
RPM

HP

3 Nos. (2W + 15)
Everest

600 cum/hr
6000mmwg

610

Continuous
Indoor

Air

1270 RPM
Amb./Atm.

22 HP

Vertical

125 mm
1.07Kgmt?

380 Kg

Lip Seal

30 HP/1500 RPM
ND180L
125mm

Vee Belt Driven
Clockwise as Viewed Pulley end.

Qil Splash
QOil Splash

EN19 (85970:1955)
20MnCr5/16MnCRS/BS970-

Hardened & Ground
Lip Seals
Anti-friction

M.S. Fabricated

Cl Gr. FG 200:15:210 {1993)

Crompton Greaves

[P 55

400 /440 +/- 10% V /3 Phase, 50 Hz
1500

30



72| Page

}SOETENER FEED PUMP;

Quantity
Make
Discharge per pump

Head

Type
Madel
Shaft
Impeller
Body
HP
Motor
Make
Type
Protection
Rating

Insulation Class

2 Nos. (1W + 1S}

Kirloskar

22.5 cum/hr.{as per Design flow with 1 Working pumps)

30 meter ( As per hydraulic diagram & head Losses through
pressure vessels)

Centrifugal Monoblock, Self priming

KDS 538+

Carbon _Steel

Bronze

Cast Iron

S HP

Kirloskar

Fan cooled Induction Motor

1P a4

400/440 +/- 10% V /3 Phase, 50 Hz
B

). SEWAGE PUMP FOR DISPOSAL:

Quantity
Make
Discharge per pump
Head
through

Type
Model
Shaft
Impeller
Body
HP
Motor
Make
Type
Protection
Rating

Insulation Class

2 Nos. (1W +1S)
Kirtoskar

60 cum/hr.(as per Design flow with 1 Working pumps)

22 meter { As per hydraulic diagram & head Losses

pressure vessels)

Submersible, Monoblock, Self priming
KOS 822+

SS

Cast ron

Cast lron

7.5 HP

Kirloskar

Fan cooled Induction Motor

1P 44

400/440 +/- 10% V /3 Phase, 50 Hz
B



73| Page

FILTER PRESS:

Quantity

Size

No. of Plates

No of Chambers

Filtration Area

Chamber Volume

Cake Thickness

Design Pressure

Plate Closing
Plate Details

‘ Size

Type

Material

Color

Thickness

Cake Thickness

Feed

Discharge

Design Pressure

Plate Shifting

Structure

Fixed Head

Hydraulic Head

§lider Head

Tie Bars

Feed Nozzle

Collection Tray

Finish

Hydraulic System with our

Std. Design

1 No.

30” x 30”

30 Nos.

29 Nos.

23.2 m2 Approx.
430 Ltrs Approx.
32mm

7 Bar Max.

Motorized Hydraulics

760 X 760 (30” X 30”)
Recessed

Polypropylene

Clear/Grey

AP
62+2mm fsb
32+2mm g
Central ; Q

Open Discharge *
"’//,,7\
7 Bar Max SR:

Manual

MS, Fabricated & Machined
MS, Fabricated & Machined
MS, Fabricated & Machined
MS, Fabricated

PP Fabricated & Machined

SS .

2 Coats of primer with 2 Coats

50 tons of hydraulic cylinder

Power Pack



74| Page

). SAND FILTER:;

Design Flow Rate
Loading Rate

Filter Media

Quantity

Sizes

MQOC

Shell/Dishend Thickness
Valve

Frontal

. ACTIVATED CARBON FILTER:

SOFTENER:

Design Flow Rate
Loading Rate

Filter Media

Quantity

Sizes

MOC

Shell/Dishend Thickness
Valve

Frontal

Quantity
Soft Water Requirement
Design Flow Rate

Raw Hardness
Treated Hardness
OBR

Resin Qty.
Regeneration Tank
Salt Qty.

Sizes

MOC

Shell/Dish end Thickness
MOC

Valve

Multiport Vaive
Frontal

35.0 cum/hr.

15.0 cum/hr/sgq.mtr (12 — 20)
Graded Sand

1 No.

1700mm Dia x 1800 mm HOS
MSRL

6/8mm

80NB Individual Butterfly
80NB

35.0 cum/hr.

15 cum/hr/sq.mtr (12 — 15)
Activated Carbon (600 V)

1 No.

1700 mm Dia x1800 mm HOS
MSRL

6/8mm

80NB Individual Butterfly
80NB

1 No.

250 cum/day
22.5 cum/hr
350 ppm

<5 ppm

260 cum
2000 Ltrs.
1500 Ltrs.
320 kg.

1300 mm Dia x 2000mm HOS
MSRL
6/8mm
1S:226/2062

65 NB Individual Butterfly Valve

65 N8
65 NB



75| Page

STP Layout Plan

7z T i I 0 I T I 5 I 7 [ 5 I 5 I 3 I

3 | 2 I 1
A< :‘&‘i;:;‘c%?é) 5 1200 KLD STP RAIPUR
RAW SEWAGE 32700 (?L’I‘::YMS%TJPE)
5700 TNLET 20500
1500 _ 14100
H __|4s950
[ECP ] < E
| | | $HT | | KIS %=
| ER FILTERPRESS | =~ P oo ——— SF. ER
It =FER NOTE 10 T

49086 3 ] | o CCT g :
d its 8% (| AcF @ FAB- i
[T o § = £2 FFL495.00] jul

P23 | o3

7S
8
(]
B

i

ET
490.40

FAB-2

3550

SECTION A-A

= T " OUTLETLAUNDER _ — — — i '.
N -~ A V. 7 7 ¥,
@?\ EOE X IR

\ N\
b8 8900 H

HANDRAILING

TOP PLAN fQUENT'SCOPE) CHENT SeorE

LEGEND:
SC__| BAR SCREEN CHAMBER Ryas | FILTER WATER TRANSFER PUMP(MAIN BUILDING)(REFER NOTE 10)
O8G | OIL & GREASE TRAP CHAMBER | Ry |FILTER WATER TRANSFER PUMP(BLOCK)(REFER NOTE 10)
ET_| EQUALISATION TANK SOFT WATER TRANSFER PUMP(REFER NOTE 10)
o R | RAWPUMP
AIR DIFFUSER

FAB_| FLUIDIZED AEROBIC REACTOR
TS | TUBE SETTLER

500 410 CCT_|CHLORINE CONTACT TANK
1500 14100 e — INDEX PLAN
T SF SAND FILTER ER__|EQUIPMENT ROOM
\ I} [ace FILTER Fso | SOFTENER FEED PUMP s NOTE:-
g (= B —_— 0ZG | OZONATOR —— | EFFLUENT LINE 1) INTERNAL PIPING LAYOUT MAY CHANGE AS PER SITE.
"'? OCC SOFTNER — | SLUDGE LINE 2) MAKE PROVISION FOR VENTILATION & ELECTRICITY IN EQUIPMENT ROOM.
— BST. | BRINE SOLUTION TANK ——— | AIRLINE 3) WALL THK.IS ASSUMED TO BE 300 MM, IT SHALL BE AS PER R.C.C. DESIGN, WE HAVE
OCT | OIL COLLECTION TANK — LINE ‘GIVEN CLEAR DIMENSIONS.
| [} SLUDGE PUMP —— | SLUDGE FILTRATE LINE 4) OIL COLLECTION CAN BE N RK AS IT IS NOT
e —_— LT TR LS EcP | ELECTRIC CONTROL PANEL 5) er;’::lzs;;‘l:‘m%:;:’:g;‘;iiﬁ STP UNITS REMAIN INTACT. ALSO ENSURE CLEAR
i SWE. 10D WATEE TAN ROLLING SHUTTERVS600% 9000 MM &) MINIMUM FREE BOARD OF 300 MM IS AVAILABLE FOR ALL STP UNITS
MH< | MANHOLE (00.x 0000M) 7) DIFFUSERS ARE INDICATIVE
ET = —t TWT [TREATED WATER TANK 8) AREA REQUIRED IS 381.00 5Q. M.
O&G B 9) ALL RCC UNITS ARE ABOVE GROUND EXCEPT SC,OCC.O& G, & ET.
10) TRANSFER PUMPS ARE NOT PART OF EFL SUPPLY.
+ —_— —_—— ’_ CAPACITY OF PLANT = 1200 cum./ day
SR | UNIT Nos| L [ B LD | 7D
l NO. MM | MM | MM _| MM
SCREEN CHAMBER 1| 1%c0| 4E00| 150 [2150.| | 1 | 40518 | ASPER FNAL boa ol Ml
|OIL COLLECTION CHAMBER 1 PROCESS/ ELECTRCAL/| ey
OIL & GREASE CHAMBER 1 5750 Wﬁw REV.. DATE DESCRIPTION DRAWN  MECHANICALINS TRUMENT
. 2 EQUALIZATION TANK 1 _[14100( 7550 2350 | 4600
/ 5 |FLUIDIZED AEROBIC REACTOR 2 8900 | 4700 | 4200 | 4500 ICLIENT - MINISTRY OF HEALTH & FAMILY WELFARE Of India
6 |TUBE SETTLER 1_[7100
141 P 1 P T P FOR i
] 4300 |1 14100 ~ ICHLORINE CONTAGT TANK 570 7ROJECT SEW/\GF TREATMENT PLANT FOR AIIMS AT RAIPUR 1200KLD
{ 8 |TREATED WATER TANK 1_| 8700
— BAFFLE WALL 9 |SLUDGE HOLDING TANK 1 | 8900 ECKED
10 |SOFT WATER TANK 1_[11400[ 2100 | 4200 [ 4500 | |rroceess [ececimen for life m'a
BOTTOM PLAN 11 |EQUIPMENT ROOM 1_[20500] 7550 | - | 4700 Nater Solutlons

NESEOH, 3rd Floor, Postal Colony road,
ja), Tel. '/ Fax <~ (022) 30268205, 30478797

LAYOUT PLAN FOR
SEWAGE TREATEMENT PLANT

APPROVED V.G.P

DATE 11.12.2012

SCALE 1:125

" R/126/AIMS /02 1

a3 I 2 T 1 M-AZ




76 | Page

aulic Diagram

Flow & Hydr

I m iz m T 3 I 5 I 7 I 3 T z
o
OVERFLOW TO
ocT Pmoumueusposm
“ I -
RAW SEWAGE || FAB b= >
INLET okG Er ->-.—’~
SCREEN P |
CHAMBER
I -
Se @ BACKWASH OUTLET
TOET

foe—

RS (OPTIONAL)

———————»

— 71

2 T 3

TO MAIN
HOSPITAL
BUILDING

TO MEDICAL
~ COLLEGE

(FLUSHING) }

REFER NOTE 4

R —’(

ELUSHING) | e ~1

_>I° HVAC

|
1200 KLD STP

RAIPUR

REFER NOTE 4

DRIED SLUDGE FILTER | @<_ g T 4
i TO DISPOSAL PRESS [ < SHT e e P
BACKWASH OUTLET
TOET
= 3 FLOW DIAGRAM - %
: 1
i
! -1 ol TO HVAC
TO MED! HOSPITAL .
A COLLEG! > BUILDING
(FLUSHING) (FLUSHING)
500.00 H e e wme s s
<8520
— 499.00 —
¥ DRIED SLUDGE
i TO DISPOSAL
498.00 FHCGF. SUFTNER 3
i £ k= - 3 ,Grers
497.00 3 TVVT - =AU S FILTER PRESS
{5z | : r? - -t
| | 496.00 z :
| 1= i ey X 3
s s i 1 y 2 4 :
495,00 _FFL495.00 485.00 #35.00 495.00
A N —\REFER NOTE 4 3 =g T
sc _Jocc = | = RerernoTE4 SFTOEL, |
494.00 Sjoct] =
4 = T — | H
— Y = =5 = I S i
A 92
=T E = HYDRAULIC DIAGRAM :
—||o&c | |- ET E ..f‘/
i 492.00. 491.85| $ 5
1 = i ; =
= g - .
491.00 = == o
U790 —45040 |
cl  490.00. = e 4 =< 1
i
| | LEGEND: 02 = [ = =3
SC BAR SCREEN CHAMBER TWT |T \TED WATER TANK 01 | 27.05.13 § AS PER FINAL BOQ SJR. sw - -
O&G | OIL & GREASE TRAP CHAMBER Pyes | FILTER WATER TRANSFER PUMP(MAIN BUILDING) (REFER NOTE 4)
ET_| EQUALISATION TANK Rus |FILTER WATER TRANSFER PUMP(BLOCK) (REFER NOTE 4) . Rev. DaTE DESCRIPTION DRAWN (e
P | RAW PUMP P, | SOFT WATER TRANSFER PUMP (REFER NOTE 4) NOTE:-
s
FAB FLUIDIZED AEROBIC REACTOR RL RETURN LINE TO CCT 3 ICLIENT - MINISTRY OF HEALTH & FAMILY WELFARE Govemnmenl Of India
W 5 TEIERCRESSEEED = 1) FINISHED GROUND LEVE)L IS 495.00 M =g
CCT |CHLORINE CONTACT TANK CD_|CHLORINE DOSER 2) INCOMING INVERT LEVEI;L IS 2 M BELOW GROUND LEVEL PEOJECT. SEYAGE TREATMENT PLANT FOR AllMS AT RAIPUR 1200KLD
7 | FLTER PUMP RS REUENEIIDGE : DRAWN __ [iFAP.
L L I'sF [sanprFiter ES_| EXCESS SLUDGE 3) ALL LEVELS ARE IN METER T e EUREKA F O_RBES LTD
ACF_| ACTIVATED CARBON FILTER BL_|BLOWER 4) TRANSFER PUMPS ARE I}JOT PART OF EFL SUPPLY. process = ‘\;g::’ ;:33:‘ .for life
OZG | OZONATOR ER_|EQUIPMENT ROOM : T Eureha Forbes Limiled, NA >
S | SOFTNER %0 | SOFTENER FEED PUNP A & 3 N L o W e o o g
BST | BRINE SOLUTION TANK ——| EFFLUENT LINE . - ] TITLE A
| oot [ot cottection Tank — EOLETS S i g nature N ot Ve r|f| ed == T FLOW AND HYDRAULIC DIAGRAM FOR
% | SLUDGE PUMP —| AIRLINE ! e e SEWAGE TREATEMENT PLANT
SHT | SLUDGE HOLDING TANK ———| BACKWASH LINE ' DATE i 2
SWT | SOFT WATER TANK ——| SLUDGE FILTRATE LINE Dlgltally Signed by MANOJ RASTOG| SCALE %'Ms/m R1E\/
Date: 2020.11.19 18:13:45 IST _
= T I T I 5 T 5 I v T 5 Y I — = I Z I i [ was

Location: eProcure-EPROC

S|



		2020-11-19T18:13:45+0530
	eProcure-EPROC
	MANOJ RASTOGI




